JILE—EFxy bk
HR {55 BH =

HKIS

AT IR T EMRFICERBELTCESL,
MFHAESZEICHRATHOERZITLEOTLESL,

AKEFXZFERAAICDTERA S,

KEX, BHEHICH OT.&%ZS%MU)‘LE\“L
THRICRITEEOARSTITRIEETT .

WTHERALTLESWLY,

$ A5 ®MT%#£aé%=(@ OMCBEVEFOREREICSER L EL,
moom & E%Eﬂllv)ba—t/#/b
A & BEEZAHNSR
a — F N 11003-AM003
Bt ERE E04211-M40022-00
BiREBRER 1036YEO0A, 1036YEQOB
A—H—HiE SYEY JUY—IHRYa— 32X CBA-CZ4A
IV URK 4B11
-3 = 20074108 ~
] % (EE=%1E]

s J—TILITOCUTIE R Z519N-m(B3kg-m) LA FIZERE L TL &L,
T, IV UEBIELESBETHSSTOEE ML DBEREL S
539N-m(55kg-m) - HA3GTKWELTFIZERE L TL =& Ly,
tREOKSICMLY EMADODOBREEGICTHEAZLETFE YTV %
758546, EVCSICTBREDREHEFTSVHENHY T,

Ff-. HADHBIEFEO—-—5—F2 4 T8 A FETIT-2TLESL,
BA/ N EQORFHOREZHATETLRN S YA FEIZTEHAILS
BE., LREDOEIXETEFEY EEA.

L=y Y S aryn—Ty REEEA
(RTEAE T JLE O— KNo.70020-AM007 - £ #1E 5 JLE 3 — KNo.70020-AM010)

- SSTE EHMA

(Al ELREEHR]

CREAL T U B—H—F %y k(3 — FNo.13001-AM006)

L LLIK, M1 EVST Xy k(3 — FNo.13002-AM003)
- EVC 5(45003-AK005)
- BRELHIEIEE (F-CON %)
XESETMDEXE. 2010FTARENEDTY,
K%
5T No. B f 62 % £ B A B
3-3. 01 2009/11 iR
3-3.02 2009/12 BENGHANBETEE
3-3.03 2010/7 BT ITOBOEEMAEESR

20104 TA31B %47 (HEEHE. &#) WIvF - 47— T2




IN—Y ) Xk

EEERD & £ | % Bow® | %
1 |617200-M40020-00 | % — K F ¥ — & v Assy 1 @, '
2 |G17440-K00031-00|{GTI *~ T X k4 — kAssy 1 g
3 |G17395-M40011-00| 2 —RF v — S+ 7 ¥ T4 1 ?‘
4 |G17275-M40010-00| 4% >3 v 7 5 74 1 -?:i':‘?;_;:a
5 [G17162-M40010-00| TF Y —R b2 =rRk—JL KH/N—ZF—No1| 1 4:;’%
6 [G17162-M40020-00| THV—R bT=R—L FAN—RF—N2| 1 |@r 1=
7 |G17391-M40010-00| % — R F v — S+ TS5 4 w kN1 1
8 [G17391-M40020-00| % —RF v —S v TS5 4 v FNo2 1 :2233
9 [G17371-M40010-00| % —RF v —S v A v ial—4% (I E—
10 |G17265-M40010-00 | h—R A >+ 2 L—4 1 ” 77
11 |G17281-M40010-00| % —RF v — S+ 7 kL ksS4 7 1
12 |G17510-M40010-00| 9 TR k5 — k7 kL w ksS4 F 1 %
13 |G65442-M41080-00| 7 B > /%A T 1
14 1615450-M20010-00| 8 —RF ¥ =S¥ A A LTI bLy biS4F| &@
15 |G16516-M40010-00 | % —RF v — ¥+ —4% 7 4 — K8 F| 1 N
16 |14999-AK033 R—R=v FIL¢6 3
17 |1408-RA028 AALSAV=Zy T 1
18 |G15430-K00012-00 |+ A LS4 > T 4 L& 1
19 |15431-015100 | AL > L v FR—X 1 L=300
20 |1499-RA013 H—EF—7 1 L=1000
21 [1801-SA025 it shrk— 2 b 16 1 L=300
22 [1801-SA006 it sk — 2 ¢ 10 1 L=1000




IN—Y ) Xk

EEERD & % 2| # ® | ®
23 G09113-K00020-15| ) 3 > 7k— X ¢ 60 1 ij' L=55
24 1803-SA042 SYaUR—R 60 1 ":j' L=70
25 90141-003100  |GHw T %5 ¢90.8 1
26 [90141-007100  |GHw FY 45 ¢58. 4 1
27 [91121-023214 754 PT1/8 1
28 [1409-RA032 AR b 125 1
29 [1409-RA035 Jay kR4 THRT Y b 1
30 |17455-069229 IxY—R A THRE Y b 1
31 |G65455-K00310-00| H R4 v k ¢50 1
32 14008-AK0OT AALTFTIRLY RISUSHRTZY b | 1
33 [G17273-M40010-00| 44 > a v FH TR AR v b 1
34 [G90191-181201-DB| O 2z L 442K )L k 1 @@

35 |G99123-211001-0B|/X> 3™ ¢ 10 1 ‘i'?i@ PT1/8
36 [1408-RA021 Roeay el 1| Ctgp |4
37 |1408-RA020 RS amRik 1 ';:u':‘

38 |15463-002140  [#7 v v ¢ 10 2

39 |14008-AK002 IV w12 2

40 |G90314-145103-00 (A7 v o v ¢ 14 4

41 |18005-AK016 E— K44 Fh—R/3 F#40 2 @ﬂ

42 18005-AK009 R— R/ K140 1 @

43 18005-AK004 R—R /8 RH#10 2

44 |18005-AK00T R—Z /Ny Kt 6




IN—Y ) Xk

EEERD & % (2| ® ® | #&
45 |14999-AK018 =P S PRy 2 &
46 |G99551-015003-00 | A LS — FF2—T ¢ 15 1 w7 |L=500
47 |G99551-019005-00 | A LS — FF 21— T ¢ 19 1 == |1=1000
48 92112-013100  [R4& v KARJL kM8 7-10-14 4 |@
49 92112-011100  [R4& v KR kM8 7-10-20 2 |@
50 |G92121-090825-CO| 2 % v KK JL kM8 13-9-16 4 | O D
51 AL M6 L=20 2 | @) |p=1.0
52 AL ~M6 L=25 3 | e |p=1.0
53 AL FN8 L=20 7 | ex]) |P=1.25
54 AL FN8 L=40 2 | ex]) |p=1.25
55 AL FMI0 L=20 4 M@ P=1.25
56 75> UF v bI6R 2
57 TL—rT v v N6 3
58 TL—2T v v N8 13
59 EAZ R U 4
60 FL—>7 v w2 2
61 RATYLT Ty v N8H 6 | &
62 F v kN8 2 \n?
63 ELTOYSFy kN8 0| &
64 BA5y T (K) 10 | ety
65 245y T (d) 10 | ety
66 245y 70N 10 | ey




IN—Y Xk

[E&] a—FN ] & 2 || m % [ & =
67 |E04200-K00030-00 | BR &A= 1 -
68 |E04211-M40020-00 | Bx {35 B = 1 =

HKN—YYXFADEHRDOFICIK, HEN—VELTHRELTHIHBRLHYEIOT, Fl&ET
BAORKRE, F U 2—-ITB8BVEHLECEEL,



J =< ILIN—YENL
58

Xz RIS, TVDUF AL, REAKEEBLNAYTIDIAFRABMFERALTSESL,
?’Eﬁ*%*ﬁgkUﬂi?&uﬂﬁ§I~§ CTHERZTLHE2TLEEL,

DU FETERZLIFARICRA MY FE2T—N—FWMHALTLESL, MO LE, Ty &
HTLEELY,

QEBMEY I FETLEFTUOEIAN—RUNYIR—20TL—X782 77 EWMHA LTSS,
@AHMKEEIUVI VO UF ML ERER>TLEELY,
DI oT7yvRAN—FmaLTLEEL,
OG)ATEwRERD 2 A VY EZRYSN LTSS,
6)TAN—=F7—LZEBRILTLSZEL, (F1-1)

Mz bTFyFA—=yazRiLTLLESL, (A1-1)
@) TANR—=1) Y AssyZBH LT FZEL, (A1-1)

1.
U3
W
(

74N =T-4

—

74N -YvhAssy

PUE— P ALy Nt 2

X1-1

DHhINL by TIRRILERSALTLESL, (H1-2)

@ & W

X1-2




1) L—> v a vhssyEIEMETT S U—FASSYERA LT &,

AN L—> o 9oL avRT—BALTLEEL,

(12) 70—F TAssyZES L TL 2L,

ANA 28— —F4 Ly b4 TERHLTLEEL,

)7 b FY—RNRATERHLTLEZSLY,

(15) A —RFvr—Sx 94 —8 74— FR—RBLVYE2—UR—REIHLTLEEL,

(16) B1-3D~Q)Ems LT &y, (R1-3)
ﬂDHF&%EW%LTfﬁ?mO%@%J@Etbfué?ﬂ@ﬁwhﬁ~ﬁwrwﬁ%@%ttﬂ

.!ﬁii &Ly, (F1-3

R FDEEYRTHEEIE, TT7YV—FEERNLEMSUA—FFHALTLESLL,
-w%%wﬁﬁmm REERIZTHE-o-TL LY, )

I///M@@ A A wﬁﬁmwnzxa#twhﬂ~9—$T4wU9 VI IFY—R MR—
b AEIKRSA VIFUBREOEYNI VO VRNEBIZALHWOWESIZLTLEZLY,

G( ~ M
@ # Wb, @7)/’('\(,

e ~ < qa) N
O @FMTYRT—— @ 0

‘Eéiy ® ®0

X1-3




2. Xvw b/—YEUT
2—1. A—HRFv— vAssysfift

MavIFLyYnNo oIt av7 8 T2 FTLE B Aky b
=Ly, (E2-1-1) / P52, P57
Pl A—FKRFr—IpAssy (x1)

AN (x1)

E R focdl
. s IRJIL = X - )
-P57: L=y w6 (x3) #hy3un 47 P1

(2) '?'.72/ 31)‘//€*f T#A—RF ¥ —T vAssylZBfFFTL S,
- P53 : ARJL BM8 L=20 (x3) +

P58 : FL—2T v M8E (x3) P33 P53, P58
T VAT v X2-1-1
HEIE AR Y b
@) AAw KARJ)L M8 7-10-14, R A v KARJL kM8 7-10-20&% 2 —FRF ¥ — ¥ 7oLy IS5
Bt IFT &0y, (2—1—2)
P48 : XAy KARJL M8 7-10-14 (x2)
P49 - X Ry KARJL M8 7-10-20 (x2)
v RARJIL EM8 T-10-14B U R E v FARIJL kM8 7T-10-201F R OEBDE VAN I —RF ¥ — 2 v Assy

ﬁ'JIJZL%)J:DI BFFTLES L,
2 —

428y FARIL M8 13-9-16F 2 —ARF v — v 7H TRICEMMF T T EE L, (BH2-1-2)
“P3 A —RFr—Tx7 '97"9 (x1)
- P50 . X & v FARJL FM8 13-9-16(x 4)

1_ éj FARIL EM8 13-9-161F R DEDBEVANF—RF ¥ —O ¥ 7H TRAIZHE D L S ITERAFIFTL

B)YR—HRF XY —TvAssyzF—HRFr—TO v 7H TRITRAF T TSI, (B2-1-2)
- P28 : T25H R4 v b (x1)
P63 : /L TOYYIF Y EMB (x4)

B F—ARF XY= I4+—F T4 —FNATEF—RFr—DvAssylTBFFTLEE L, (R2-1-2)
P15 B—ARFr—Cr 04— T 40— K4 T (x1)
~PA0 : EHT Y v P14 (x2)
CHEIE NP atRIL b

AER P50, P63
P22
\\“ P50, P63
/ 48
P44
P1 5 s
<« 79y bIF0Y
P40
-\
P1 N YUY avE b P49

X2-1-2




(N mA—R G10Z350mICEIBTL, 2—HRF v —SvD+—82 T4 — KL TARFIFR—RNVF
#HATEEL T EEL, (H2-1-2)
- P22 : WHAR—R @10 (x1)
* P44 . FR—R /N2 R4 (x2)

(8)"j' (:)ET TZEIOmmIZEIBT L ARBICE M T4 V—CTREL TS, (B2-1-2)

H—FF—
NA—HRF¥—X%FAILT IOy bNNATERZ—FRFr— FAssylZRAFFTLESLY,
(E2-1-3)

P14 B—RFv—DxF AT IRy b4 T (x1)
PR FANTORLYFISZTUDHRTY B (X1)
P48 . XA w KARJL N8 7-10-14 (x2)

P58 : JL—rDw i v N8A (x2)

P63 )TV Fw N8 (x2)

v EARIL BM8 T-10-14D R CEDEWAEMNE — R F ¥ — D vAssyflIZHEH L S ITEFFIF TS
A

(108 —RFX¥ =¥+ —8UB—2ATEZ—RFr—DvhAssylCBFF TS, ZORR,
B—RF ¥ —CFF ATy bNATRUVAVDTLYSAN—DLEOHRILMEFHLEBE K
SIZRMFIFTLESL, (K2-1-3)

P40 SRy v P14 (x2)

CHE A —ARF Y= or—R)A—UNAT
CHEIE - N agRIL b

D mMAR—Z d10Z180mmIZtNET L TL =LY,
- P22 : WHRAR—X $10

(12)(1‘3ng(:3;@% Lzt —Rp10EZ—FRFv—C v+ —F2 A=V TITRAFFTLEE L,
—1-
P44 FR—R /N F#4 (x1)

ANANT—FFa—TO15Z2100mmIEIBT L TS FZE LY,
P46 : QT —F+Fa—T D15

(14)2-1. (10) THEF I+ 1=t AE—X ¢ 10 (P22 180mm) (C100mmIZLIBF Liza LT —FFa—T P15% MW
Tz, (H2-1-3)

P40

L M

P32

P46

P14 P63//(( 8=k F4-Y" 491=4Y5-un" (7’

/ /P44‘

P22

X2-1-3




2—2. AA4IALA 2Ly b R—XES}

MY —FFT—TZ200mnIZIEF L T FZE LY,
-P20: 4—EF—7

QDFAILA Ly FAR—Z(2200mm(Z L) BT L = —F
FT—TH% 3 —RAIIZEEHITIOAVYETEELTKL
a0y, (E2-2-1)

P19 A4 N1y b R—R (x1)

—OxA A
R, T¥V—
AETERAMIT

N
|
w
\'
N
\J
\d
=
H

T T
IPIPAC

(1)

933

E\
39
Ny

(N

\J
i
~ ¢ R
\C O
9.'_
SNl
24

\a; ’
ulyg

IE
—_
<
=
[\
N
1
P
~
- Raj\|

NYIRNVA
LS CumeN
L A TR
U <

,:m;r\_'
N AW A==
G UHO <

SNl
N TN
c° o3
NT
F9N

=
N
P

U HNTE S\

$

';v{\\‘.nh‘ﬂo{"

X

.o\ F

oA%ﬁ
U<
=N
2=
@G
N\
S\
AN
[

S U
~
Py

-
\I\:l
At
It
Anre
-
-
o
N
1]
N
dse
N
~—

~

o

\d

3

N
Y

&

H

M
AV

% < v
\'8’7\\“@*7;““
st o ik Y

g%y
|

=t

\.H

MWrrss
Heo
Ny |
ST
Fl'\_:’_’\l _:qm\’
(1
-
"
i, H
0«\'1\:\
<5\
.A° ST
UA e Ry
oF |
~
P
I~ -
U\ 4
NU NI

%k

o

Nt .
=
W

)

oF

J

i

wn

b
9
\y
|
%
s

- &
i
S
>
J
;

>k
I
-

9
|
&
A
<
g™
|
>t
H
e
g
|
N
ok 7
n
S
i

SFHTHEZSOI
CTHSICERNC | |
L

S

¥

g,

H

\i

\\' ’

\i

=

$r2.

(SIY|

(AN
\i
[
S
=

C
N
e
nk
«—

-
o

2—4. 9F—BRTA2 LY bAoA THEEL

MY—FEF—T%#250mIcgIBTL. 94 —42 K>
Ly b TIZEMFTIDANYETEELT
W, ZOBRRASRETCH—ET—T2E[ 1T
SIZLTLEELY, (H2-4-1)

P20 H—EF—7

A
TN

&
=
ES

2—5. 3—RFx—C¥ TS5y FN1ERf

ME—RFr—xI57y rolZzY 8T ay
D~BAFIFTLEEL, (H2-4-1)
*PT B —RFrx—TxTZ7 v bl (x1)
- P55 : 7ARJL RM10 L=20 (x4)
P59 : JL—2D v MOA (x4)

S — Rl P19
'
P20
E 2 5
®2-2-1
P19
A

P36,P37,P39///)'

X2-2-2

AER

=t

X2-3-1

UF et I VIR VI TN DN
AER

3
P7\

=

P55, P59

P20

<

X2-4-1




2—6. IXYV—RAFT=ZFR—ILF, 8—HKRF¥— vAssyHEft
MA—TRFr¥—2vAssYyZ PSS VRT7DEIZENTLCEELY,

QDITFY—RIIZHR—ILFFEMICEMAFIFTLLESL, (K2-6-1)
CHHIE Ty oy
HEIE Sy b o
CHEE IXYV—RARMIZHR—ILFEARY Y b

@IFV—REIZR—FIZE—RFY—IXT7HETRERFHTLEEN, ZTOE, MIEZ—K
FrYr—UvZEMYMFTTOVERIL R2REMEZG—RFYyr—OvIXFV—RA T4y T4 0T %2W
FIFTUOERIL 2R (RI-388) 2BEALTKEZIV, IXKORL Ty v End 209 D
FAL, OMAHASAZETICLTEMAGFTES, RIL EOFEFFFIE. FFTHRIL FZEHFIZI0N-m
'Gﬁﬁhﬂ E5IZ8N-mIC THEAF (T T2 E LY, (K2-6-1)

- fHIE: Juy (E%%@IEE.‘:% MR187848)
- flIE  RIL K =ZEMIESRE NN119783)

ﬁ 2 — t%v—/vﬁxlrj b (ZZ=#IEMTEF 1515A184)
A= RF =V HRTY DAV —ILENRLTWABEIEHAICKRBEL TS,

DYV NIHREERTSELEHELTT.

B2-1. (N TE—RFr—2v 94— T4 — FNNA FIZRF HE=TERHR—R 102 T2 O AT T
R—RNY FHMTEELTL a0y, (K2-6-1)
P44 FR— RN F#4 (x1)

@ tuh, @ Fyb

P44 I3y -AMNZE-WE B Ay b

Z
@ & e, & 7% \

=K Fx-V" ¥h” Ay b

/

P3

G)F—RFrv—"rOr—2 )3 —2VR—XEMED

+—RA R TALoLY hiSA TARFIFHR—R /N

hﬁj;clﬁlrm L—C”ﬁik . (2—6— )

S X
' Pag K FH=Y 415040k

(YA I~7/7\77’7'—7\I::F5*_E~L,7°‘L\J:5(:2— /

1. (13) Tt —R O 10ICE{FIF a5 — bFa—

TJ2HDOHEBIZAA Sy THRTETELTLEELY,

(K2-6-2) \ P65 ——
CPB5: B4y T (x3)

X2-6-2

_‘]0_



2—7. 3— RFr—V¥FAMILA42 Ly b R—XEUS
MBE—FRFY—vFA ALy b R—REAAIL
SAVTANEENLTOYLETOY Y AT P3a
TLEEV, TOBRFALSA T4 LE I, RO p13 P35
KENDMEICHEDKESITEMAFFTLESLY,
(H2-7-1, X 2-8-2)
P17 FANLFA 2=y TIL (x1)
P18 : AAILSA T4 ILE (X1)
P35 N3 H10 (x1)
P38 AT YL P10 (x2)
NP a9RIL bk

« N VYT A9k Wb

W47V D R =

. % IEAiw)‘ ARV LD FILYIZTIN-NTT,

X2-7-1(2-8-2 A#B)

A EE

O@FANLSAVDMIDE. D—ILT—TRUBRARTy FEERALEZWVTL L,
A—RFr— ‘/’«Assyd)d'*f)lz?'f/’&ggﬁ RF v — ‘/-‘vAssy’&'E&#ﬁTéﬂ'hbfﬁ)UiTo

2—-8. 33— RFr—V¥FAILY) 2 =0T

M1 (1) TN LEMEL—RFr—SvA )00
A—VFa—J(H1-30) zROHBTYELTL
=1y, (E2-8-1)
-%%ﬁ@%ﬁé%%ét@U$5ELT<Eéuo
SIS, NUBERBEVESIZLTLESL,
CPIMEAELBRVK S ITHEE LTI EEL,
oOYVHIZEBFEALET,
/I
X2-8-1 v g %
Q) TtHAR—R p16F120mIEIBE L E — RF ¥ —S v 4
4»7@rp1rn47au>r %Lt@ R
FY—O YA AN E—VFa—TJLEEHLEA— AER (R12-7-1)
ANV RHOTEELTLEEL, (K2-8-2) P43
- P21 : WitMAR—R @16 (x1)
- P43 - FR— RN RE10 (x2)
BE—ARKFY—O¥FAN)E—2Fa1—TZEI D -+ Fy- ~yF1-7"
SERRHT RSN, (B282) AL
- fHIE Q'J‘/?ﬁ /
AN
@ & Wb
X2-8-2

_‘]1_



B —FF—TZ100mmIZ P08 LltimAR—R @ 1680 %
MLIANY—TCREELTLEEL, (E2-8-3)
P20 H—FEF—7
A
P20
X2-8-3
2—9. FSURIFE—FTOFH ZET
1. (1O TEMHLEOFS YR I7E—RTOTH 4
RaAVvTLyHNO DU EFHELENESIC,
H2-9-1DAEBEVERY . FS R T 7IZEFFIFTTKL
Ex, (M2-9-1) P
A
AER
®2-9-1
DFAFITvOFTUNERNALTLESL,
(X2-9-2)
FIVRTT
B 4395w
®2-9-2
2—10. 78y b3A T
Mz7A bR ATEZEZ—RFr—S¥T7I2 00y bT
SUSRUMEMBEARMTLTEEL, P63
tteEoraeNet) [\\
-P29:7|:|>|~/\47°j3;<’7 ~ (><1) P8
R SRS —
. : JL7A8y Vi ><
I AL (BER) ¢P53 o8, POl
= : j_‘y ~ ﬂE iﬁﬁ P63</>
'L TaY YTy RM8IE. Q) TEMAFRE Y
Rﬁ)bﬂg 1- cj:0_1l4/\1e1'5(h‘(7;t irri‘joét\o
. L Jn0: \ 2o vv
B s Y RATDTT L DHR P9 P53, P58, P61
BREEREORL b Sy FERALTRETT [ gy 0
=&y,

_‘]2_



Q78 kA FISHEO 2
(It

Y ERY ST TSRS
IS, Ot HARIL h’éH}lﬁh‘ CfZELy,
*P34: 022 AL (x1)

HHIE  O2k Y

B)E—ARFr¥—CvTS57y fN2%E2-5T ) o8 =0y I ~RYFFIF1=4
79 FNIANRFFLTSEE D, 2 =R —
TYEI, (H2-10-

o T, FAHALTWLWEWVLWO 2V HERAMDIN

A= RFr—x TS
1% RFv— vAssyflO#EEMIFIETOY g TEHEFDIC
P8 A—FRF¥Y— ¥ TT4H5y FN02 (x1)
- P53 : 7ARJL FM8 L=20 (x2)
-P58: JL—2T v v M8E (x2)
P61 : RTYUHTITy v M8EH (x2)

P63: /TR YYF v kN8 (x2)
BDEAFSv T UvRERFFTSESWD

o ( 2_9_2)
G)VE—RFr¥—C A aL—2F8—KRFx

Sy TSHy MNo2IZ{RfFIFLTL EE LY,
—ARFry—U v al—4F (x1)
« P53 : /ARJL FM8 L=20 (x2)

P58 : TL—2D v v M8A (x2)
P61 : TV T v v MBA (x2)

2—11. GTIHY TR 45— FAssyEdt

(MGTIY IR MY — FAssylZR—R =y FILp6. TS
GPT1/8% L —ILT—T#EHENTHMYFMIFTL SN,
. E%G : (_i;]] IR LS — FAssy (X

0 P26
—XZYTILp6 (x2)
- P27 : 7S 45PT1/8 (x1)

SOIRLTETOR P27
‘ AR A N G
7979tﬁﬁ( s x

S o ¥
= by,
P12: DIRMF—FrT7IbLy b4 T (x1) \
P25 :Ghy T T $90.8 (x1)
-P26: Ghy T T $58.4 (x1)
L

— 7ok
7«ﬁﬁw

P20
) . B2-11-1
v kN4 THET7OY bIRA
\

Fob
L=40 (x?2)
Iy e M8A (x4)
-P61 onJ>7'7JV'VM8Fﬁ (x2)
P62 : Fw kM8 (x2)

4 FEFEBDGZNC

EEWERL., 2-10. ~2-11. TRIFHF LI DEAREOH L TL W
(B2-11-1)

O)Y—FET—TZE280mmIZt)HIL VTR M7 —rRODTSLHEZERALITAVY—TEHELTLZEW
P20 H—EF—7

2—12. T791)—FASSYDE ST

(UﬁEITUU—T&—X?%#vFL?b 7y 560
SeM2EETMA T E a0, (F2-12-1)
“P60: TL—>Tw v M2 /
QMETTH Y —FASSYEERIFIF T E S,
I79Y)-+r-37" 349 b
R2-12-1
_‘]3_




Xél\/sv

B)#MIETO—/NA R—
P YARIN 7

fit, Ml R—

(H2-12-2)
- P44 . R—R /N K4 (x2)

7°0-N 4%-2 4///,//”4"
\’7*

VY uAy b

X2-12-2

2—14. 4

(1) LYySNOS VT8 —RFr—Cv 7k
NATERRFTLES L, £z, KR—R =
IS —ILT—TZ2BNTE—RFr—y
1Lft 1)lwvr FIZEFIF TSRS,

TORLY kiS4 T (x1)
m:t—x:w7w¢6(M)
«P23:o1)ark—X 60 L=55 (x1)

P4l . E— KA A4 TR—R/\2 F#40 (x2)

/\—Z:Jj b¢6(i DIRAMS—FEARKELA
[TERALTCEEL

E&FQV
f.TSTQ

[V

- N T

m=iav)
—_

~

QHR—ANY F#40EFERL. R—XA a2 lL—42 %
HiFEH L TIMAFIFTLLEEL, (H2-14-2)
-P10: R—RA4 a2 lLb—4 (x1)
« P42 . FR— RN FH#40 (x1)

AB—9 =542 Ly NS TEZ—RF¥r— v
TokLy b FIZTEfTIFTL &L,

(2— 4-2)
- P24 . 1) 3 iR—X $60 L=70 (x1)

. 4“/2—7—54‘/&“} XA TRUERA T HAKR—

N RIERELATA VA= —F %y k .
(23— KNo.13001-AM006) £, L < [k, /SAEV T F v k
(32— FNo.13002-AMO03) AD L D ZFEA L T &L,

@4

_‘]4_

E-4i-2
P65

P20

X2-13-1

— RFxr—C T oLy biXA THUF

X2-14-1

P24

P11

N

~—p1( P42 13001-AMO06
13002-AM003
PPADEL D

X2-14-2




2—15. TXY—XRFIZHR—IL FAN—XT—H

MHIFxFxy—XRbw=ik— L I~jJ/\—7\7f-—No.1,No.2€— P51 @
IXFYV—RAFYZHR—ILFRUOE—RFYr—407F P5
BTR~RHAFTLE D, ZOBRT—N1ET v \\//
FORXEIA S, No.2[EF v FEIA SARIL FM6 L=20 P3
FEALMBMAITTCE S, (B2-15-1) »~
-(P51): IXFY—RbIZAR—IL FHAN—XT—No1

X
-P6 IXY—RFT=ZFHR—IL FHNN—XTFT—N.2 \@ Wb
(XP%)1 KL FNM6 L=20 (x2) ad <
- 1N = X
HEE ARILFM(ZFXFY—R MY ZR—IL KA/ — P51
T TUL=9)

c RAT—IZRYFITFEZRILEFEIREZY FRILEDORRIZE | g0_1_
BABLEYT. 2-15-1

2—16. TXY—RrIZFHR—IL FH/N—HfF
MZTxFy—Rb+bv= ‘I'\—)bl~7‘J/\—0)GT]IrbIZ}~ @'T"M

i ii THEFHT IR ZUMH>TLEEELY, /\
Y- =immEmIEAREIICHI YR LT E S0,
QDITFYJV—AFIZFKR—ILFAN—ZIFJ—R 7T
—AHR—ILFRU2-16. TRFHLZIFYV—X k7=
BR—IL FA/N—RF—No.1, N2IZERfTHIF T EE &Ly,

(E2- 16 1) P56
P56 : DS UTFw kN6 (x2)

ﬁ: ALk
T IXY—RAMYZAEAR—ILREAN—DIFXFY—X T

ZHR—IVF A—RFYr—OrTHEATRICEEREML | K2-16-1
TLWESICLTLESL,

2—17. Z2A—F2/,N)LTE4t
. . 77 0-1InN W77
MBREYL/ A RERLIOEEIZTLETY Yy Tod%E a 1

WA IFTLEELY,
P45 TLFx Ny T P4 (x2)

iqﬁiin—77ﬁwﬁémﬁwr<ﬁémo
. SOO0—#4 27NNV THEfFIFageTd, BLY

HK 9
SAVKR—AANITE) AR — /éﬁ&utiﬁtﬁ$
BEEBTYET,
-HT#%HIELTH&Q%?% VA= —=5F v bk
(23— FNo.13001-AM006) £ L &, N1 E> T F v F
(32— FNo.13002-AM003) M ERfF SR BAE ICfiE > T = &
LYy,

X2-17-1

2—18. E—42Fc—REDRE

ME=8HK—REHGT L a VN THEMLTLLEME LLIFREMOBIDOHLE/RICIILT—
Fa—7 ¢19€—=‘§ﬁ'l'}' < ZZ LY,
‘P47 ANHF—FFa—T O19

()8 =R+ — ’5}74/75‘1& /\-‘J&?&ﬁﬁbfh‘é%ﬁﬁ%L<Ii?§ﬂﬂ0)uh0)&36@lﬁl [can
T—rFa—T O19ZEMFITTLZEL
P47 AT —FFa—T D19

_‘]5_




2—19. JLb—FNRFa2—LSAVDRE
MIUSUBINF1—LR—REERYI Uy TEBOTLLEEL,
QB2 avnRATEFH LAV CNAF1—LR—REF@EEI B TS,
@) (N TESEEAERAI Yy TTAFa—LFR—REEATELTLEEL,
HWEMOBADOHZEFIE. ILSF—rFa—T d19ZBHFTIESL,
CPAT A NE— R Fa—T 19
2—20. \"—FRR, TOHDORE
MEBIFBRBOCEERBL. FETILOPAEIATLEVLOES A5y THEEFALT

3. /J—7ILIN—YE{t
ML M. @, @W~ORVA) DD, DFFDOFIETRMAFTLEEL,
QDTS UFAILEANTLESLY,

-HKS%I>9>T4w®fﬁmEB%bUEL$7O
Q) HmEMKEAN, TTHREZTHEHODTLIESLY,
BNy T)VDRAFTRIBEFZERMAFIFTLESLY,

B TRTEHY DN TEBBEL, ST 74—U2V0DEILELRVTD T FULN—BERKIZYY
aVnRA TNIEFHLLBENWI EZHERELTLEEL,
- FREEABHBBEEIE. 2-4 T M IAVYOEEEZABELTLEEL,

KEUT HERER TR, BTEIRGAED MM TROMER] ISR > THBEXEETH>TIESEL,

_‘]6_



4. -8

CREICER LTV DID, BEEERT IS
FTAESREMTE T LI,

ORLLEEL LA NOBEETT, BTFEHLTEEL,

@2, AX(E500 OkmERTCEIZAAILSA T4 ILED
SBEREALES>TES L, (H4-1)

-%ggﬁtmﬂﬁﬁéwﬁf~Mbtﬂé#ﬁﬁé&it
LTCHITHEBRICHMITH I ENTEET, (K4-2)

X 4-1

T=109.

6 (2)

X4-2

5. Ot (VTR MY —F RTYVITHETR)

- ¥y FADGTITY IR 7 — FAssylZlE, FEEMDG17455-K00020-00, @G17445-K00030-00A% #H 734
FNTLVET, BREEZLFIHEEICE,. OQFFERIBAL TSI,

ATV WMAAME (R2-135 8K) @ @ ©)
_n':I':u G17445-K00020-00 G17445-K00030-00 G17445-K00040-00
i o | HNTE_o46 | SR @56 | Q3T
REBE T AE o639 RE 649 AE o630
78.5~107.9kPa (0.8~1. 1kgf/cm’) °
107.9~137.3kPa (1. 1~1. 4kgf/cm’) ° [
137.3~166. 7kPa (1. 4~1. 7kgf/cm’) ° [
166. 7~ 196. 1kPa (1. 7~2. 0kgf/cm) ° ° [
S, - -

A FE
OREBIEEDNHEFTERMDLKICI >TEDLYET . BREBEODBREL T,
OQANRTY YT EFMT I, BTQDRTY VT EHALTSESLY,

ATV TDRERTNTEREICESHET. TOPVHBIZOERIBALRHY FT,

_1 7_



FULL TURBINE KIT

INSTALLATION MANUAL

NAME OF PRODUCT FULL TURBINE KIT

PART NUMBER 11003-AM003
APPLICATION MITSUBISHI LANCER EVOLUTION X MR (CBA-CZ4A)
ENGINE 4B11
YEAR 2007/10 -

OTE]

REMARKS [N

If using stock engine internals, the engine torque must be less than
519N-m(53kg-m, 383 ft-Ibf). The stock SST transmission torque output
must be less than 539N-m(55kg-m, 398 ft-Ibf). Using the EVC (P/N
45003-AK005, sold separately) rpm feature (in the map correction
mode) may be necessary to lower the boost at the maximum torque
range.

Measure the power/torque on a roller type dynamometer. The
above-mentioned values don't apply when measuring with a non-roller
type dynamometer (such as a Dynapack etc.), which cannot measure
driving loss.
This kit is only for Lancer Evolution X models with a 6 speed TC-SST
Transmission.

The following items can be installed with this Kit.

O HKS SSQV Blow-off Valve Kit (P/N 71007-AM015)

O HKS RACING SUCTION Reloaded Kit

(P/N 70020-AMO0O07 for ‘0O8model or 70020-AMO010 for '09 JDM
model,70020-BMO007 for US models).
The following items are required:
O HKS Intercooler Kit (P/N 13001-AM006) or HKS Piping Kit (P/N
13002-AMO003)
O A fuel control device (e.g. HKS F-CON) and boost pressure
controller (e.g. HKS EVC) .

THIS KIT IS FOR OFF ROAD AND OFF HIGHWAY USE ONLY AND IS
NOT LEGAL FOR SALE, INSTALLATION, ETC., IN CALIFORNIA ON
POLLUTION CONTROLLED VEHICLES OR IN OTHER STATES
WHERE SIMILAR LAWS MAY APPLY.

NOTICE |

This manual assumes that you have and know how to use the tools and equipment necessary to safely

perform service operations

on your vehicle. This manual assumes that you are familiar with typical

automotive systems and basic service and repair procedures. Do not attempt to carry out the operations

shown in this manual unless

these assumptions are correct. Always have access to a factory repair manual.

To avoid injury, follow the safety precautions contained in the factory repair manual.

REVISION OF MANUAL

Rev. Number Date Manual Number Details

3-3.03 2010/7 E04211-M40022-00 3" Edition

Published in November, 2010 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
1 |G17200-M40010-00 |Turbocharger Assembly 1 G\Jp
2 |G17440-K00031-00 |GTIlI Wastegate Assembly 1 g
A
[ 1
3 |G17395-M40011-00 |Turbocharger Adapter 1 _L*'g.-
4 |G17275-M40010-00 |Suction Adapter 1 E{'ﬁtﬂ
W
5 |G17162-M40010-00 [Exhaust Manifold Cover Bracket #1 1 - ’
6 |G17162-M40020-00 |Exhaust Manifold Cover Bracket #2 | 1 m
7 |G17391-M40010-00 |Turbocharger Bracket #1 1 & A
T
8 |G17391-M40020-00 |Turbocharger Bracket #2 1 .3:‘\_.,_
'fr\-l.-'_q.._:'_tj
(= S
9 |G17371-M40010-00 |Turbocharger Insulator 1 ——
g
10 |G17265-M40010-00 |Hose Insulator 1 (2 *,.-f':
11 |G17281-M40010-00 |Turbocharger Outlet Pipe 1 %
12 |G17510-M40010-00 |Wastegate Outlet Pipe 1 E\\\ﬁ
13 |G65442-M41080-00 |Front Pipe 1 | LRppy
I"\-\.
14 |G15450-M40010-00 |Turbocharger Oil Outlet Pipe 1 L)
by
15 |G16516-M40010-00 |Turbocharger Water Feed Pipe 1 gy lﬁl'.
’ P O,
16 |14999-AK033 Hose Fitting 6mm 1| @G0
17 |1408-RA028 Oil Line Fitting 1 (i
18 |G15430-K00012-00 |Qil Line Filter 1 ”EI?IZH
19 [15431-015100 QOil Inlet Hose 3 B i
20 |1499-RA013 Thermo Tape 1 Iﬁ
o
21 |1801-SA025 Hose 16mm 1 *  |L=300




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
22 |1801-SA006 Hose 10mm 1 ﬁ’;::}
23 |G09113-K00020-15 |Silicone Hose 60mm L=55 1 Ei}
. _ -
24 11803-SA042 Silicone Hose 60mm L=70 1 aw
25 (90141-003100 G-cup Ring 90.8mm 1 R
26 |90141-007100 G-cup Ring 58.4mm 1 _::_fﬁ
27 (91121-023214 Plug PT1/8 1 =]
28 |1409-RA032 T25 Gasket 1 L
- i P
29 |1409-RA035 Front Pipe Gasket 1 A
P
30 {17455-069229 Exhaust Pipe Gasket 1| &€ DE
31 |G65455-K00310-00 |Gasket 50mm 1 e s
32 [14008-AK001 Oil Outlet Flange Gasket 1 | S
: R
33 |[G17273-M40010-00 |Suction Adapter Gasket 1 )
34 |G90191-181201-DB |02 Sensor Bolt 1 @i} M18 P1.5
|"-' -
35 [G99123-211001-OB |Banjo 10mm 1 = 5@
36 |1408-RA021 Banjo 12mm 1| &M
37 |1408-RA020 Banjo Bolt 1
38 |15463-002140 Copper Washer 10mm 1
39 [14008-AK002 Copper Washer 12mm 2 PT1/8
40 |G90314-145103-00 |Copper Washer 14mm 4 AN4
41 [18005-AK016 Hose Clamp #40 Bead Type 2 :31
42 |18005-AK009 Hose Clamp #40 1 )




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
43 |18005-AK004 Hose Clamp #10 2 @J

44 |18005-AK001 Hose Clamp #4 6 ..:31

45 [14999-AK018 Rubber Cap 4mm 2 %

46 |G99551-015003-00 |[Corrugated Tube 15mm 1 v |

47 |G99551-019005-00 |[Corrugated Tube 19mm 1 i o i

48 |92112-013100 Stud Bolt M8 7-10-14 4 §JEEe

49 |92112-011100 Stud Bolt M8 7-10-20 2 I A

50 |{G92121-090825-C0O |Stud Bolt M8 13-9-16 4 i JEiTe

51 Bolt M6 L=20 2 E@J P=1.0
52 Bolt M6 L=25 3 E@ P=1.0
53 Bolt M8 L=20 7 M P=1.25
54 Bolt M8 L=40 2 E@) P=1.25
55 Bolt M10 L=20 4 E@J P=1.25
56 Flange Nut M6 2

57 Flat Washer M6 3

58 Flat Washer M8 13

59 Flat Washer M10 4

60 Flat Washer M12 2 e

61 Lock Washer M8 6 @

62 Nut M8 2 [’%‘]

63 Self Lock Nut M8 10 @




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
64 Tie Wrap (L) 10 | eee—

65 Tie Wrap (M) 10

66 Tie Wrap (S) 10

67 |E04200-K00030-00 |Instruction Manual 1

68 |[E04211-M40010-00 |[Installation Manual 1




1. Removal of Factory Parts

Before beginning removal of the factory parts, disconnect the negative cable from
the battery terminal. Use this instruction manual and the manufacturer’s service
manual as a reference.

(1) Before lifting the vehicle, remove the strut tower bar. Make sure to tighten the nuts after
removal of the bar.

(2) After lifting the vehicle, remove the engine under cover and back horn brace front floor.

(3) Drain the engine oil and coolant from radiator.

(4) Remove the engine upper cover.

(5) Remove the right front wheel.

(6) Remove the windshield wiper’s arms as shown in Diagram 1-1.

(7) Remove the front deck garnish as shown in Diagram 1-1.

(8) Remove the wiper link assembly as shown in Diagram 1-1.

[

S Wiper Arm

Wiper Link Assy

»
q\i ‘-:‘-Fjj_/_____ Front Deck Garnish

ol

¢
Iy
' i i

D1-1 -

(9) Remove the cowl top panel as shown in Diagram 1-2.

Bolts {(Reuse]

D12




(10) Remove the Racing Suction assembly or factory air cleaner assembly.

(11) Remove the Racing Suction bracket (If applicable)

(12) Remove the blow-off valve assembly.

(13) Remove the intercooler inlet pipe.

(14) Remove the front exhaust pipe.

(15) Remove the turbocharger water feed hose and return hose.

(16) Remove parts #1 to #20 in Diagram 1-3.

(17) Remove part #21 in Diagram 1-3. When removing this part, cut off the head of the

lower bolt to remove.

- To cut off the bolt head, use an air saw or belt sander.

- Make sure metal debris from the cut bolt head do not splatter.

- Make sure no foreign objects get inside the engine through the turbo oil feed banjo bolt
hole, turbo oil return hole, exhaust port, and/or coolant lines.

Bolt (Reuse)
J_\H = = [ 8
iy, 1 .
gl ¥ Hx'
b o (8 (Reuse} . = . .
: . _‘HI.%[* ® . )
i . -H![ A O I,,.:.,-.
| i = "'“-.. ~ ( .
1 Wiy @ Reuse) 1 4 L2
B (Reuse) V 2 2y | |
6! {Reuse ’1, ‘e 04 (Reuse) Bolt&Washer (Reuse) -
,_-d' o
i fﬁ Tﬁd‘_(ljﬁ f“@
T E\\i-g:
2, »
Bolt {Rnuse}-—l"? ﬂ"“"-—-BuIttReuse}
A i 16 (Reuse)
€L
[ s " - l:\‘
Bolt {Reuse) ) Lf“\_,_[; .1 B T)
1"‘-"{ ¢ _/’i & ll__‘-"’/-
; -‘_.,-._\_:_.\_\ '\I_.- q 5 =)
-;1 xﬁ o ——— Bolt (2 holts will be reused in 2-7.(3L)
500 T Ay
/‘h‘ 55 '*E‘/Ii'/ ® fom =
8l [
- i@ {Reuse) /‘- o
Bolt (Reuse) F

D13




2. Installation of Kit Parts

2-1 Installation of Turbocharger Assembly

(DInstall the suction adapter to the turbocharger Sucti Pi p1
assembly using the provided bolts M6 L=25 and | 2uction Fipe e
flat washers M6. (Diagram 2-1-1) \

* P1 : Turbocharger Assembly (x1) P53,P58
* P4 : Suction Adapter (x1)
» P33 : Suction Adapter Gasket (x1) P52,P57
- P52 : Bolt M6 L=25 (x3)

» P57 : Flat Washer M6 (x3)

(2)Install the factory suction pipe and suction pipe gasket
to the turbocharger assembly using the provided
bolt M8 L=20 and flat washer M8 (Diagram

2-1-1) \\

- P53 : Bolt M8 L=20 (x3) P4,P33 Suction Pipe Gasket

- P58 : Flat Washer M8(x3) D2-1-1
« Factory Suction Pipe
- Factory Suction Pipe Gasket

(3)Install the provided stud bolts M8 7-10-14 and stud bolts M8 7-10-20 to the turbocharger outlet
flange. (Diagram 2-1-2)
* P1 : Turbocharger Assembly (x1)
- P48 : Stud Bolt M8 7-10-14 (x2)
- P49 : Stud Bolt M8 7-10-20 (x2)

- When installing these stud bolts, install the shorter thread of the bolts to turbocharger
assembly.

(4)Install the provided stud bolts M8 13-9-16 to the turbocharger adapter. (Diagram 2-1-1)
- P3 : Turbocharger Adapter (x1)
. : Stud Bolt M8 13-9-16(x4)

- When installing these stud bolts, install the shorter thread of the bolts to turbocharger
assembly.

(5)Install the turbocharger assembly to the turbocharger adapter using the provided T25 gasket
and self lock nuts. (Diagram 2-1-1)
» P28 : T25 Gasket (x1)
- P63 : Self Lock Nut M8 (x4)

/@ %48

P28
A P50,P63
P22 P3
\\“ P50,P63

-
P44
P15 <€«—~ Qutlet Flange
/ (
P40 \
-\
P1 Banjo Bolt P49

D2-1-2




(6)Install the turbocharger oil outlet pipe to the turbocharger assembly using the following
provided parts. (Diagram 2-1-3)

* P14 : Turbocharger Oil Outlet Pipe (x1)

- P32 : Oil Outlet Flange Gasket (x1)

- P48 : Stud Bolt M8 7-10-14 (x2)

- P58 : Flat Washer M8 (x2)

- P63 : Self Lock Nut M8 (x2)

- When installing stud bolts, install the shorter thread of the bolts to turbocharger oil outlet
flange.

P40 /Banio Bolt

P32
P58 \

N P46
P14 Pl ‘
/ P63 / P44
P48 ¥
P22

D2-1-3 T/C Water Return Pipe

(7)Install the turbocharger water feed pipe to the turbocharger assembly using the provided
copper washers 14mm and the factory banjo bolt. (Diagram 2-1-2)
- P15 : Turbocharger Water Feed Pipe(x1)
- P40 : Copper Washer 14mm (x2)
- Factory Banjo Bolt

(8)Install the factory turbocharger water return pipe to the turbocharger assembly using the
provided copper washer 14mm and the factory banjo bolt. Make sure the pipe and
turbocharger assembly do not come in contact with the turbocharger oil outlet pipe and the
bolt attached to the compressor cover. (Diagram 2-1-3)

* P40 : Copper Washer 14mm (x2)
- Factory Turbocharger Water Return Pipe
- Factory Banjo Bolt

(9)Cut 180mm and 350mm lengths from the hose 10mm.
- P22 : Hose 10mm (x1)

(10)Install the hose 10mm(L=180mm) to the turbocharger water return pipe using the provided
hose clamp #4. (Diagram 2-1-3)
- P44 : Hose Clamp #4 (x1)

(11)Install the hose 10mm(L=350mm) to the turbocharger water feed pipe using the provided
hose clamp #4. (Diagram 2-1-2)
- P44 : Hose Clamp #4 (x1)

(12)Cut 70mm length from the thermo tape.Wrap the section “A” in Diagram 2-1-2 with the
thermo tape(L=70mm), and secure the thermo tape to pipe using safety wire. (Diagram
2-1-2)

« P20 : Thermo Tape(x1)



(13)Cut 100mm length from the corrugated tube 15mm. Install the 100mm corrugated Tube
15mm(L=100) over the hose 10mm installed to the turbocharger water return pipe in

2-1.(10). (Diagram 2-1-3)
- P46 : Corrugated Tube 15mm(x1)

2-2 Installation of Qil Inlet Hose

(1)Cut 200mm length from the thermal tape.
- P20 : Thermal Tape T/C Side P19

~

(2)Install the 200mm thermo tape over the turbo
side’s oil inlet hose, and secure the tape to the
hose using safety wire.(Diagram 2-2-1)

- P19 : Oil Inlet Hose (x1) A

D2-2-1

(3)Install the oil inlet hose to the turbocharger oil
inlet using the following provided parts as shown P19
in Diagram 2-2-1. Make sure the hose does not AL
come in contact with the exhaust
housing(Diagram 2-2-2)
- P36 : Banjo 12mm (x1)
- P37 : Banjo Bolt (x1)
- P39 : Copper Washer 12mm (x2)

P36,P37,P39/

D2-2-2

2-3 Modification of Transfer Case

(1)Shave the rib in “B” in Diagram 2-3-1 using a belt
sander to keep the clearance between the
compressor housing. Do not shave any portion
that does not come in contact with the
compressor housing. If the compressor housing B

comes in contact with the water pump inlet pipe,
shave the contact portion of the compressor
housing. (Diagram 2-3-1)

- Temporarily install the turbocharger, adapter,
factory exhaust manifold, factory exhaust
manifold gasket, and factory turbocharger gasket
to the engine. Modify the compressor housing

and the transfer case to keep the 1mm to 2mm |D2-3-1

clearance.

- Make sure metal debris from the cut portion do not splatter.

- Make sure no foreign objects get inside the engine through the turbo oil feed banjo
bolt’s hole, turbo oil return hole, exhaust port, and/or the coolant lines.



2-4 Insulation of Water Pump Inlet Pipe
(1)Cut 250mm length from the thermo tape.

the water pump inlet pipe with the 250mm thermo
safety wire.

Wrap
tape, and secure the thermo tape to pipe using

Do not wrap section “C” in Diagram
2-4-1 with the thermo tape. (Diagram 2-4-1)
- P20 : Thermo Tape

2-5 Installation of Turbocharger Bracket #1

(DInstall the turbocharger bracket #1 to the cylinder
block using the following provided parts.
(Diagram 2-4-1

- P7 : Turbocharger Bracket #1 (x1)
- P55 : Bolt M10 L=20 (x4)

- P59 : Flat Washer M10 (x4)

D2-4-1

Water Pump Inlet Pipe
C

¥

O

P7\

P20

<

=

P55,P59

2-6 Installation of Turbocharger Assembly & Exhaust Manifold

(1)Place the turbocharger assembly on the transfer case.

(Diagram 2-6-1)

- Factory Nut

(2)Install the exhaust manifold to the vehicle reusing the following factory parts.
- Factory Washer

- Factory Exhaust Manifold Gasket

Bolt(Reuse),Nut(Reuse)

Z

Bolt(Reuse),Nut(Reuse)

D2-6-1

P3

Exhaust Manifold Gasket

Exhaust
Manifold

T/C Gasket

_‘]0_




(3)Install the turbocharger adapter to the exhaust manifold. When installing the adapter, reuse 2
factory bolts from the factory turbocharger and 2 factory bolts from the factory turbocharger
exhaust outlet elbow. (Refer to Diagram 1-3.) The 2 exhaust outlet elbow bolts must use 2
washers each with the circle mark on the washers facing upwards Tighten the factory bolts to
the turbocharger adapter using 2 steps, 1st step 30N-m and 2™ step 8N-m. (Diagram 2-6-1)

- Factory Washer (Mitsubishi P/N MR187848)
- Factory Bolt (Mitsubishi P/N MN119783)
- Factory Turbocharger Gasket (Mitsubishi P/N 1515A184)

- If the factory turbocharger gasket was damaged, replace it with a new gasket.
* It is recommended to use new washers.

(4)Install the turbocharger water feed hose to the engine using the provided hose clamp #4.
(Diagram 2-6-1)
* P44 : Hose Clamp #4 (x1)

5)Install the turbocharger water return hose to the
() 9 T/C Water Return Hose

factory water pump inlet pipe using the provided
hose clamp #4. (Diagram 2-6-2)
* P44 : Hose Clamp #4 (x1)
(6)Secure the corrugated tube to the turbocharger Pad —

water return hose using provided tie wraps(M) to
prevent unnecessary contact between the hose,
engine, and transfer case.(Diagram 2-6-2)

- P65 : Tie Wrap(M) (x3) P65——p

D2-6-2

2-7 Installation of Turbocharger Oil Inlet Hose

(DInstall the turbocharger oil inlet hose to the
cylinder block with the oil line filter using the
following provided parts. Make sure the
direction of the oil line filter is correct as shown
in Diagram 2-7-1 and 2-8-2.

- P17 : Oil Line Fitting (x1)
- P18 : Oil Line Filter (x1)
- P35 : Banjo 10mm (x1)
- P38 : Copper Washer 10mm (x2)
- Factory Banjo Bolt (Torgue Spec: 17N-m)

P19 P17 P18 P35 S0

’/."-.1’1%4; Y

anjo Bolt

<

Oil Line Filter's
Direction

D2-7-1(D2-8-2 D)

CAUTION

@® When assembling the oil line, do not use a sealing tape and/or liquid gasket to prevent
damage to the turbocharger assembly.

_‘]1_




2-8 Installation of Turbocharger Oil Return

(1)Cut the turbocharger oil return tube (@® in Dia.1-3)
of the turbocharger assembly removed in 1.(15)
shown in Diagram 2-8-1.

- Make sure the tube is not deformed when cutting it
off.

- Make sure the cut tube end is smooth.

- Clean the cut tube.

- Keep the removed O-ring for later use.

(2)Cut 120mm length from the provided hose 16mm.
Install the 120mm hose to the turbocharger oil
outlet pipe using the provided hose clamp #10.
(Diagram 2-10-2)

- P21 : Hose 16mm (x1)
- P43 : Hose Clamp #10 (x2)

(3)Reinstall the flange of the turbocharger oil return
tube reusing the factory parts. (Diagram 2-8-2)
- Factory O-ring
- Factory Bolt

(4)Cut 100mm length from provided thermo tape. Wrap
the hose 16mm in 2-8.(2)with the 100mm thermo
tape, and secure the thermo tape to the hose
using safety wire. (D2-8-3)

» P20 : Thermo Tape

_‘]2_

D2-8-1

D(D2-7-1)
P43

/\
/

P21

T/C Oil Return Tube

P
AN

Bolt(Reuse)

D2-8-2

P20

D2-8-3




2-9 Installation of Heat Shield

(L)Cut off Section "E" of the heat shield(® in Dia.1-3)to
prevent it from coming in contact with the
compressor housing.

(2)Install the heat shield to the transfer case. M

D2-9-1

(3)Remove the dynamic damper. (Diagram 2-9-2)

Transfer

/

Dynamic Damper
D2-9-2

2-10 Temporary Installation of Front Pipe

(1)Temporarily install the front pipe to the
turbocharger outlet flange and catalytic converter P63
usmg the following parts.

* P13 : Front Pipe (x1) J\
= P29 : Front Pipe Gasket (x1)
- P30 : Exhaust Pipe Gasket (x1) P29\

- P63 : Self Lock Nut M8 (x2)
- Factory Bolts

- Factory Nuts = 63(’

P8
¢P53,P58,P61

NOTE

- Install the self lock nuts M8 to the stud bolt M8
7-10-14 installed in 2-1.(3) N

- install the front pipe to the turbocharger outlet P53.P58.P61
flange and catalytic converter using the factory
bolts and nuts. D2-10-1

(2)Install the factory O2 sensor to the front pipe. Install the provided O2 sensor bolt to the
unused O2 sensor boss hole on the front pipe.
» P34 : O2 Sensor Bolt (x1)
+ Factory O2 Sensor

(3)Temporarily install the turbocharger bracket #2 to the turbocharger bracket #1 installed to the
cylinder block in 2-5 using the following parts. The turbocharger assembly side’s bracket must
be tlghtened with the front pipe. (Diagram 2-10-1)
- P8 : Turbocharger Bracket #2 (x1)

- P53 : Bolt M8 L=20 (x2)

- P58 : Flat Washer M8 (x2)

- P61 : Lock Washer M8 (x2)

- P63 : Self Lock Nut M8 (x2)

_‘]3_



(4)Reinstall the dynamic damper. (Diagram 2-9-2)
* Factory Dynamic Damper

(5)Temporarily install the turbocharger insulator to the turbocharger bracket #2. (Diagram
2-10-1)
- P9 : Turbocharger Insulator (x1)
- P53 : Bolt M8 L=20 (x2)
- P58 : Flat Washer M8 (x2)
- P61 : Lock Washer M8 (x2)

2-11 Installation of GTIl Wastegate Assembly

()Wrap the provided hose fitting 6mm and plug
PT1/8 with sealing tape, and install them to the
GTIl Wastegate Assembly.

- P2 : GTIl Wastegate Assembly (x1) P26
- P16 : Hose Fitting 6mm  (x2)
« P27 : Plug PT1/8 (x1) (x1) \

(2)Temporarily install the wastegate outlet pipe to P16 P27
the GTII Wastegate assembly. Temporarily AL /
install the GTII Wastegate assemby to the
turbocharger adapter. (Diagram 2-11-1)

- P12 : Wastegate Outlet Pipe (x1) \

* P25 : G-cup Ring 90.8mm (x1) P20

* P26 : G-cup Ring 58.4mm (x1)
D2-11-1

(3)Temporarily install the wastegate outlet pipe to the
front pipe.
- P31 : Gasket 50mm (x1)
- P54 : Bolt M8 L=40 (x2)
- P58 : Flat Washer M8 (x4)
- P61 : Lock Washer M8 (x2)
- P62 : Nut M8 (x2)

(4)After making sure there is no unnecessary contact between each part, tighten bolts and nuts.
(5)Insulate the wastegate belophragm with thermo tape, and secure it using safety wire.

(Diagram 2-13-1)
- P20 : Thermo Tape

2-12 Installation of Air Cleaner

(DInstall the flat washer to the factory air cleaner case
bracket.(Diagram 2-12-1)
* P60 : Flat Washer M12
- Factory Air Cleaner Case Bracket P60

(2)Install the factory air cleaner case. ’/

Air Cleaner Case
Bracket

D2-12-1

_‘]4_



(3)Install the factory blow-by hose to the engine and air
cleaner hose using the provided hose clamp #4.
(Diagram 2-12-2)
* P44 : Hose Clamp #4 (x2)

2-13 Securing the Heater Hose

(1)Secure the heater hose to widen the clearance
between the turbocharger outlet pipe and the
heater hose using the provided tie wraps (M) as
shown in Diagram 2-17-1. Do not tie any tie
wrap directly to the hose. Wrap the portion of
the hose with the provided thermo tape.

(Diagram 2-13-1)
- P20 : Thermo Tape
- P65 : Tie Wrap(M) (x3)

Blow-By Hose /

P44

Engine

D2-12-2

2-14 Installation of the Turbocharger Outlet Pipe

(1)Wrap the provided hose fitting 6mm with sealing
tape, and install it to the turbocharger outlet
pipe.Install the turbocharger outlet pipe to the
compressor housing using the following provided
parts. (Diagram 2-14-1)

- P11 : Turbocharger Outlet Pipe (x1)

- P16 : Hose Fitting 6mm (x1)

- P23 : Silicone Hose 60mm L=55 (x1)

- P41 : Hose Clamp #40 Bead Type (x2)

- The hose fitting 6mm connect to the EVC or
wastegate hose.

(2)Install the hose insulator using the standard type
hose clamp #40 to the silicone Hose 60mm L=55.
» P10 : Hose Insulator (x1)
» P42 : Hose Clamp #40 (x1)

(3)Install the intercooler inlet pipe included with HKS
Intercooler Kit R-Type (P/N 13001-AMO006) or HKS
Piping Kit (P/N 13002-AM003) to the turbocharger
outlet pipe using the provided Silicone Hose and
hose clamps from 13001-AMO006 or 13002-AMO003.
(Diagram 2-14-2)

- P24 : Silicone Hose 60mm L=70 (x1)
Hose Clamp (included 13001-AMO006 or
13002-AMO003)

_‘]5_

Heater Hose
P65
P20
D2-13-1
P11
P23
P16
P41
D2-14-1
P24
P1\
Hose Clamps from
13001-AMO006
P10,P42 13002-AMO003
D2-14-2




2-15 Installation of the Exhaust Manifold Cover Bracket

(DInstall the exhaust manifold cover bracket #1 and

#2 to the exhaust manifold and the turbocharger P51 Bolt(Reuse)
adapter using the following provided parts. PS\

When installing bracket #1, install the bolt M6 R N

L=20 from the opposite side of the nut. When /P3
installing bracket #2, install the bolt M6 L=20

from the nut side. (Diagram 2-15-1)

- P5 : Exhaust Manifold Cover Bracket #1 (x1) ~—

- P6 : Exhaust Manifold Cover Bracket #2 (x1) > Bolt(Reuse)
- P51 : Bolt M6 L=20 (x2) P6

- Factory Bolt (exhaust manifold cover.) g

- Use the bracket bolts as stud bolts.

D2-15-1

2-16 Installation of the Exhaust Manifold Cover

(1)Cut off the portion of the exhaust manifold cover
that comes in contact with the GTIl Wastegate. Bolt(Reuse)

- Bend the edge of the cut portion inward.

(2)Install the exhaust manifold cover to the exhaust
manifold and the exhaust manifold cover bracket
#1 and #2 installed in 2-19 using the following
parts. (Diagram 2-16-1)

- P56 : Flange Nut M6 (x2) P56
- Factory Bolt

- Make sure the Exhaust Manifold Cover does not
come in contact with the exhaust manifold and
turbocharger adapter. D2-16-1

2-17 Installation of the Blow-Off Valve

(DInstall the provided rubber caps 4mm(not shown in
diagram) to the boost pressure solenoid valve.
- P45 : Rubber Cap 4mm (x2)

(2)Install the optional HKS SSQV (P/N71007
-AM015) or factory blow-off valve to the air
cleaner hose and Intercooler piping. Blow-Off Valve

D2-17-1

2-18 Protection of the Heater Hose & Turbocharger Water Line

(1)Wrap the portion of the heater hose that comes or may come in contact with the suction pipe
with the provided corrugated tube.
- P47 : Corrugated Tube ®19

(2)Wrap the portion of the turbocharger water line that comes or may come in contact with any
other parts with the provided corrugated tube.
- P47 : Corrugated Tube ®19

_‘]6_




2-19 Protection of the Brake Vacuum Line

(1)Remove the engine side's vacuum hose mounting clip.

(2)Rotate the vacuum hose to avoid unnecessary contact with the suction pipe.

(3)Reinstall the mounting clip loosened in (1) to secure the rotated vacuum hose.

(4)Wrap the corrugated tube on the portions that may come in contact with other parts.
- P47 : Corrugated Tube ®19

2-20 Protection of the Harnesses and Other Parts

(1)Make sure to secure any harness and/or other parts that come in contact with other parts of the
vehicle with the provided tie wraps.
- P64 : Tie Wrap (L)

- P65 : Tie Wrap (M)
- P66 : Tie Wrap (S)

3.Reinstallation of the Factory Parts

(1)Reinstall the removed factory parts using the opposite of the removal procedure 1.(1), (2) , (4)
to (9) and (16) ® & .

ill the engine oil.
- It is recommended to use HKS Engine Oil.
(3)Refill the coolant and bleed air from the coolant.

(4)Reconnect the negative terminal to the battery.

X After the installation process is complete, check all items listed in the “Confirmation after
Installation” section of the Instruction Manual.

_‘]7_



4. Maintenance

For added

safety,

it

is best

to

do frequent

maintenance checks before driving the vehicle.

@ Proper maintenance to the vehicle is the responsibility of the driver/owner.

@ Disassemble the oil line filter and clean it every 2

months or every 5000km.

(Diagram 1)

<

D1

T=19. 6 (2)

- For easier assembling, place the inner parts on the

male threaded side, and cover

female side.

(Diagram 2)

it with the female

5.0ther (Wastegate Spring Specifications)

D2

- The GTII Wastegate assembly included with this kit includes @ G17445-K00020-00 and

@ G17445-K00030-00.

Table 1:Spring Specification

@ G17445-K00040-00 is sold separately.

Spring Location @) ® [©)
PartsNumber G17445-K00020-00 G17445-K00030-00 G17445-K00040-00
Spec. |____ O.D.946 ____| ____ O.D.@56____ | ____ O.D. @37_____
Setting Boost Pressure I.D. ¢39 1.D. 949 I.D. @30
78.5 ~ 107.9kPa (0.8 ~ 1.1kgf/cm’) °
107.9 ~ 137.3kPa (1.1 ~ 1.4kgf/cm’) [ °
137.3 ~ 166.7kPa (1.4 ~ 1.7kgflcm) [ ) [ )
166.7 ~ 196.1kPa (1.7 ~ 2.0kgflcm’) ) ® )

CAUTION

@® The actual boost pressure setting may vary depending on the vehicle’s specification.
@ If spring @&®Q are used together, the spring
so may put the springs out of position and damage the engine.

must also be used. Failure to do

_‘]8_



	E04211-M40022-00(11003-AM003 日本語版）
	11003-AM003(E04211-M40022-00) EVO X FTK英語版その①
	E04211-M40022-00(11003-AM003 英語版②）



